
Page 4-1 

MONTGOMERY COUNTY COMPREHENSIVE WATER SUPPLY AND SEWERAGE SYSTEMS PLAN 
Chapter 4: Sewerage Systems  County Council Approved 2022-2031 Plan 

Table of Contents 
Table of Figures: ............................................................................................................................... 4-3 
Table of Tables: ................................................................................................................................ 4-4 
INTRODUCTION AND BACKGROUND: .......................................................................................... 4-5 
I. THE WASHINGTON SUBURBAN SANITARY DISTRICT: .......................................................... 4-10 
[...]
(It should be noted that WSSC Water refers to its wastewater treatment plants (WWTP) as water resource 
recovery facilities (WRRF). 

 

 
 
 
 
 
 
 
 

Blue Plains WWTP, 81.98%

Seneca WRRF, 16.37%

Damascus WWTP, 0.88%

Poolesville WWTP, 0.75%

Hyattstown WWTP, 0.0050%

Figure 4-18: Daily Average Wastewatre Treated in Montgomery County 

Blue Plains WWTP Seneca WRRF Damascus WWTP Poolesville WWTP Hyattstown WWTP



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 4: Sewerage Systems   County Council Approved 2022-2031 Plan 

Page 4-54 

I.C.1.B.i. Blue Plains Service Area Projected Wastewater Treatment Needs:   
Projected flows based on forecasted population and other flow factors for Blue Plains service area are 
summarized in Table 4-T14.  This data, produced by WSSC, is based on COG's Round 9.1 Cooperative 
demographic forecasts and WSSC Water’s latest wastewater flow factors.  As shown in this table, the 
County's projected wastewater treatment needs within the Blue Plains service area will be met well 
beyond the year 2040.  
  

Table 4-T14: Projected Flows and Available Treatment Capacity in the 
Blue Plains Service Area 

Sewer Basin Projected Average Flows (mgd)1 
2025 2030 2035 2040 

Anacostia 2 65.1 67.3 70.1 71.8 
Cabin John 3 14.8 15.1 15.4 15.8 
Little Falls 5.32 5.58 5.68 5.73 
Muddy Branch 7.52 7.82 8.22 8.98 
Rock Creek 3 32.4 34.7 35.8 37.3 
Rock Run 1.09 1.09 1.11 1.11 
Watts Branch 3 4.66 4.87 5.08 5.21 
Other Prince George’s County Flows 4 7.43 7.60 7.79 8.05 
TOTAL 5 138.3 144.1 149.1 153.9 

  
Blue Plains WWTP 

  
  

WSSC Water Allocated Treatment Capacity (mgd) 
169.6 169.6 169.6 169.6 

WSSC Water Available Treatment Capacity (mgd) 
31.3 25.5 20.5 15.7 

1 - Projected Average Flows based on WSSC Water sanitary sewer model and MWGOG Round 9.1 Demographic Projections 
2 - Anacostia Flows include flows from Prince George's County   
3 - Includes flows from the City of Rockville 
4 - Includes flow from Oxon Run sewer basin     
5 - Does not include flows from smaller basins directly connected to the Potomac Interceptor 
Note:  The above flow projections are based on MWCOG Round 9.1 Demographic Projections. The latest long term flow projections 
(2040) based on projected Household, Employment, and population increases shown below.  
 

Wastewater Flow Projection – Projected Increase in Household, Employment, and Population 
Year Projected Increase From Year 2020 Projected 

 Flow (MGD) 
Available treatment 

Capacity (MGD) Household Employment Population 
2020 Baseline 133.1 169.6 
2025 14,048 35,540 30,996 138.3 169.6 
2030 32,407 64,139 67,149 144.1 169.6 
2035 47,954 90,129 102,140 149.1 169.6 
2040 61,970 119,076 133,731 153.9 169.6 

 

 
 

Plan Recommendation: WSSC Water - IMA Allocated Flow Capacity 
and Related Nitrogen and Phosphorus Load Allocations 

WSSC Water use of IMA allocated flow capacity of 169.6 MGD at the Blue Plains Wastewater Treatment 
Plant has been reduced to 163.6 MGD due to diversion of nitrogen and phosphorus load allocations (loads 
associated with 6 MGD) at the WSSC Water’s Seneca Water Resource Recovery Facility. WSSC Water 
should initiate a process to explore the possibilities of restoring the full WSSC Water’s allocated capacity 
in the Blue Plains Wastewater Treatment Plant. 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 4: Sewerage Systems   County Council Approved 2022-2031 Plan 

Page 4-55 

 
I.C.2. Seneca WRRF Service Area: 
The Seneca Service Area includes substantial portions of the Great Seneca Creek and Little Seneca 
Creek watersheds and serves the communities of Gaithersburg, Germantown and Clarksburg (see 
Figure 4-F19).  The Great Seneca Creek watershed is the largest watershed in Montgomery County 
with a drainage area of approximately 128 square miles.  A rolling, hilly topography is characteristic 
throughout this drainage basin and steep slopes are found along some of the principal stream valleys.  
The I-270 corridor is the major development corridor extending from Bethesda to Clarksburg.  For the 
most part, the areas within the watershed outside the I-270 corridor are low density residential and 
agricultural land uses, and are largely served by individual, on-site septic systems. 
 
Until 2003, most of the wastewater generated in Seneca Basin was conveyed to the Blue Plains WWTP 
for treatment via a pumpover to the Muddy Branch sewerage system and was technically considered 
as part of the Blue Plains Service Area.  The expansion of the Seneca WRRF from 5.0 MGD to 20.0 
MGD provided for the treatment of all the wastewater generated in this basin and the transfer of flows 
to Blue Plains WWTP was discontinued.   The facility design for Seneca WRRF expanded capacity to 
26.0 MGD.  This was enabled by a transfer of 6 MGD of nitrogen and phosphorus load allocation from 
WSSC Water’s allocation at the Blue Plains WWTP.  

 
The removal of Seneca flows from the Blue Plains service area provided many benefits for the sewerage 
systems in Montgomery County and the Washington Suburban Sanitary District (WSSD).  These 
benefits include: 

 
 Minimizing the length of new and relief sewers required, with associated environmental and 

community benefits. 
 Alleviating capacity constraints in the Muddy Branch sewer system. 
 Relieving capacity and flow limitations in the Potomac Interceptor. 

 
II.C.2.A.  Collection and Conveyance Systems: 
Approximately 25 percent of the Seneca Creek Basin is presently sewered.  In accordance with adopted 
land use master plans, approximately 35 percent of the basin will ultimately be sewered.  Sewerage 
service is presently provided by a system of trunk sewers which reaches up into the Basin along Great 
Seneca Creek and Long Draught, Whetstone, Cabin, and Gunners Branches.  The Seneca Creek Basin 
boundary and the sewerage system layout in the Great Seneca portion of the Seneca Creek Basin are 
shown in Figure 4-F19. 
 
Sewers also extend upstream from the Little Seneca Pumping Station along Little Seneca Creek.  The 
Churchill Pumping Station also serves a portion of this basin.   The Redland Park WWPS and Force 
Main pump flows from the Sheffield (Redland Park) subdivision, located in the upper part of the Rock 
Creek Watershed, into the Seneca Creek Basin near the County Airpark. The Redland Park Pump 
Station serves approximately 150 homes in the Redland Park Subdivision and Lindburgh Drive. 
 
Sewers extend to serve recent development in the Clarksburg Area along Cabin Branch.  The new 
Cabin Branch Pump Station went online in September 2019.  The pumping station serves approximately 
400 homes along Clarksburg Road, west of Cabin Branch.  The pumping station has a design capacity 
of 0.9 MGD.    
 
Based on current and future flows and other factors, WSSC Water regularly evaluates and categorizes 
all of its pump stations to allow for proper planning to handle expected wastewater flows.  The latest 
WSSC Water’s evaluation conducted in 2020, all the wastewater pumping stations except the Churchill 
and Seneca Correction Facility Pumping stations diverting flow into or out of the Seneca Service Area 
have been classified under category “A”. Category A includes pump stations with the following 
conditions: 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 4: Sewerage Systems   County Council Approved 2022-2031 Plan 

Page 4-56 

 
• Projected peak flows are less than the tested safe pumping capacity 
• The pump run time is less than 15 hours over the three-year period 
• Capacity related overflows do not occur. 

 
Figure 4 F19: Seneca Creek Basin Sewer Network 

 
 

The Churchill WWPS has been classified under Category “B-”.  Category B- pump stations are 
designated as having deficient peak flows with the scope of the upgrades expanded to include 
associated force mains. 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 4: Sewerage Systems   County Council Approved 2022-2031 Plan 

Page 4-57 

 
The Crystal Rock Pump Station was constructed to divert flows from the Little Seneca Pump Station.  
However, flows at the Seneca Pump Station have not increased to make operation of the Crystal Rock 
Pump Station necessary as of this update.  The Seneca Correctional Facility Wastewater Pumping 
Stations was classified under Category “A-.”  This classification was earned because estimated peak 
flows are less than the safe capacity but all pumps were in operation for more than 30 hours total over 
the evaluation period. The current estimated flows and safe and maximum pumping capacities for all 
the pump stations in Seneca Service Area are listed below.   
 

Wastewater Pump Station 
Average Dry 

Weather Flow 
(MGD)1 

Estimated Peak 
Flow (MGD)2 

Safe Capacity 
(MGD)3 

Maximum 
Capacity (MGD)3 

Cabin Branch ---- ---- 1.030 1.515 
Churchill 0.190 0.758 1.00 1.60 
Clopper Road 0.374 1.409 1.80 3.20 
Crystal Rock4 -- ----- 23.85 26.10 
Freedom Hill 0.021 0.085 0.30 0.45 
Hoyles Mill 0.218 0.871 1.86 2.52 
Little Seneca 3.688 9.495 8.20 9.50 
Redland Park 0.027 0.106 0.235 0.302 
Seneca Correctional Center 0.065 0.259 0.80 1.00 
Wexford 0.120 0.480 0.98 1.25 
1: The average dry weather flows are estimated from pump station flow data (2017 to 2019) 
2: The estimated peak flows are based on the Maryland Peak Flow Curve 
3: The Safe and Maximum capacities are based on pump tests conducted in 2019 
4. The Crystal Rock Pump Station is constructed but not operational yet 
5. The Cabin John WWPS was put into service in September 2019.  Limited flow data was available for this pump station.   

 
The basin has been one of the most active basins in the County in providing new wastewater services 
during recent years.   A summary of the Seneca Creek sewerage system projects approved by the 
County in the WSSC Water Capital Improvements Program (CIP) for the current fiscal year is provided 
in Appendix A; these projects address wastewater conveyance constraints/needs and improve service 
in the Seneca Creek Basin.   
 
WSSC Water’s Planning Division is currently working on updating the basin hydraulic computer model 
for the Seneca Creek Basin.  Once completed, the updated model will be used to identify capacity 
constraints and solutions to mitigate. 
 
Projected flows based on forecasted population and other flow factors for the Seneca Creek Basin are 
summarized in Table 4-T15.  These projections have been developed by the WSSC Water and are 
based on latest Round of Cooperative demographic forecasts and other factors.   
 

Table 4-15 - Seneca Service Area - Projected Wastewater Flow 
Projected Increase in Household, Employment, and Population 

Year Projected Increase From Year 2015 Projected Flow 
(MGD) 

Available Capacity 
(MGD) Household Employment Population 

2015 Baseline 14.89 20 
2045 14,380 34,045 37,314 20.45 26 

 
 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 4: Sewerage Systems   County Council Approved 2022-2031 Plan 

Page 4-58 

I.C.2.B.  Seneca Treatment Facilities: 
Seneca WRRF owned by WSSC Water with NPDES Permit No. MDR000120, located at 12600 Great 
Seneca Hwy, Germantown MD 20874 (Coordinates:   39°8'26"N   77°16'33"W), effluent discharging 
through Outfall 001 to Great Seneca Creek. 
 
Since January 2015, the Seneca WRRF is now designed as an ENR (Enhanced Nutrient Removal) 
Facility with a 26 MGD ultimate capacity employing the following unit processes: 
    
• Preliminary treatment: Course bar screening at the Influent Pumping Facility (IPF), and fine bar 

screening and grit removal at the Preliminary Treatment Facility (PTF) 
• Advanced treatment: ENR (enhanced nutrient removal) utilizing the Bardenpho process with 

Methanol Addition (External Carbon) for Nitrification/De-Nitrification (5 basins). Phosphorus removal 
by chemical addition of Aluminum Sulfate (Alum).  

• Final Clarification (4 clarifiers). Dual media (sand and gravel) gravity filtration (20 filters). Post 
aeration of final effluent 

• Disinfection: Provided by Ultraviolet Light (UV) system (added in 2007 replacing chlorination/de-
chlorination) 

• Chemical Addition: Methanol for Nitrogen removal. Aluminum Sulfate for Phosphorus removal. 
• Alkalinity adjustment and pH control if needed (acid and caustic addition) 
• Solids Conditioning: Gravity Belt thickeners & centrifuge dewatering (both with polymer addition). 

Stabilization by mixing with Lime (Calcium Oxide). 
• Solids Disposal: Land application by contractor of approximately 1700 wet tons per month average. 

 

 
 

Plan Recommendation: Limit Pumpovers from Other Basins into Seneca to Preserve the 
Projected Treatment Capacity at the Seneca WRRF  

Unlike some other major sewersheds in the County such as Rock Creek or Northwest Branch, the 
Seneca Creek Basin does not receive significant inflows of wastewater pumped in from other 
watersheds.  In order to preserve projected treatment at the Seneca WRRF for proposed development 
within the basin, this plan proposes to continue this policy.  However, small-scale pumpovers which do 
not significantly or cumulatively affect treatment capacity, such as the Redland Park project, may occur.  
This policy would be reevaluated as part of any future analysis of County’s long-term wastewater 
treatment needs. 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 4: Sewerage Systems   County Council Approved 2022-2031 Plan 

Page 4-59 

 
I.C.3.  Damascus WRRF Service Area:  
The Damascus Service Area is centered along the ridges of three major drainage basins in upper 
Montgomery County which include the headwaters portions of Seneca Creek, Patuxent River, and the 
Monocacy watersheds.  Even though most of the Damascus Service Area is within the Seneca Creek 
Basin, it is not connected to the sewer network that drains into the Seneca WRRF system because of 
considerable distance between Damascus and Germantown.  Most of the existing service area lies 
within the Magruder Branch Valley between Routes 27 and 124.  The treatment plant and sewerage 
system are shown in Figure 4-F20. 
 

Figure 4-F20: Damascus WRRF Service Area and Sewerage System 

 
The Damascus sewerage system is owned and operated by the WSSC Water and therefore, sewerage 
system planning, financing, and other associated programs/policies in Damascus service area are 
generally identical to those of the Washington Suburban Sanitary District.  
 
I.C.3.A.  Damascus Collection and Conveyance Systems:  
Much of the sewerage system in Damascus Service Area was constructed in early 1970's.  The 
Magruder Branch Trunk Sewer transports wastewater from the collection system to the Damascus 
Water Resource Recovery Facility (WRRF).  The trunk sewer follows Magruder Branch from near Main 
Street in the Damascus commercial center downstream to the Damascus WRRF influent pump station, 
located near Log House Road.  The trunk sewer capacity varies along its length from 3.25 MGD to 
18.24 MGD (Damascus Sewerage Facility Plan).  The influent pumping station which conveys the 
collected wastewater into the treatment plant has a 5.0 MGD capacity (Little Seneca Creek Sewerage 
Facility Plan, 1982).  These capacities are consistent with the peak flow needs of the system. 
 



Montgomery County Comprehensive Water Supply and Sewerage Systems Plan 
Chapter 4: Sewerage Systems   County Council Approved 2022-2031 Plan 

Page 4-60 

Three wastewater pumping stations convey flows from adjacent watersheds into the Damascus 
sewerage system or directly to the Damascus WRRF.  The Spring Garden WWPS pumps sewage flows 
generated in the Little Bennett Creek watershed on the west side of Damascus.  The Damascus Center 
WWPS pumps flows generated in the Patuxent River watershed to the north of the Damascus 
commercial area.  The Watkins Road WWPS pumps flows generated in the Wildcat Branch sub-
watershed of Great Seneca Creek to the Damascus WRRF.  Based on current and future flows and 